SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

i trum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.92 dBm 25,05 dBm 5.13 d8 3.01 dB 4.87 dB Trace 1 20,49 dBm 27.14 dBm 6.65 dB 2.96 dB 4.84 da 5.80 d8 6.32 dB
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.57 dbm 25,23 dém 5.26 d8 2.81 dE £.01 dB £.19 dB £.28 dB Trace 1 [ 20,44 dBr 27,36 dim 5.92 d8 2.90 d8 5.04 d8 5.09 d8 5.67 dB
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | | D19 | Do |

Trace 1 19,88 dBm 25,64 dBm 5.76 dB 3.13 dB 5.51 dB S dB 5.77 dB Trace 1 20,50 dBrm 27,47 dBm 6.97 dB 2.93 d8 6.14 dB 6.72 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,67 dbm 2545 dbm 5.59 d8 3.25 0B 5.42 0B 5.61 08 Trace 1 [ 19.55 dem 27,18 dbm 7.63 d8 3.07 d8 5.01d8 5.32 d8 7.16 08
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18,89 dBm 25,90 dBm 7.01 d8 2.96 dB 5.36 dB 6.87 dB 7.01 dB Trace 1 19.43 dBm 27.41 dBm 7.99 d8 3.01 d8 5.16 d8 6.49 dB 7.45 dB
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.06 dbm 26,29 dbm 7.23 d8 3.22 0B 574 0B 8 8 Trace 1 [ 19.52 dbm 27,45 dem 7.93 d8 2.95 d8 5.25 d8 6.72 d8 7.39 68
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 483 | 497 | 9.85 | 961 | 1451 1454 | 18.82 | 19.10
Middle CH - - - - 486 | 483 | 9.85 | 9.69 | 14.30  14.39 | 19.18 | 18.86
Highest CH - - - - 494 | 493 | 975 | 9.85 | 14.36 | 14.21 | 18.86 | 18.82

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.87 - 9.65 - | 1424 - | 1866 | -
Middle CH - - - - 4.90 - 9.79 - 1433 - | 1918 | -
Highest CH - - - - 4.95 - 9.83 -] 14.39 - 1910 | -

TEL : 886-3-327-3456 Page Number . A7-5 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.51 dBm)| ™M1[1] 14.05 dBm)
2. 1900 GHZ 2.50917900 GHz,
20 20 ™"
¥ nde . 26.00 dB , ndB 26.00 dB
g LMo foeintn ] VBNV o 4.825000000 MHZz 0d P L o) PN O A AB 4.965000000 MHZ|
q factor 1 518.8 T q factor 504.2
04 ] | 04
{ ! 4 L
| i 12
-10 d - = -10 de .
/ ' \
20 d 1 \ 20 d ¥
" . - e - |
4 o] A n ‘ ke
7 7 < vrrd
40 df
50 d -50 di
&nd 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,503139 GHz 15.51 dsm ndB_down 4.825 MHz ML 2.503179 GHz 14.85 dBm ndB_down 4,965 MRz
TL 1 2,500092 GHz -10.58 dBm nd8 26.00 dB TL L 2.500042 GHz -10.91 dbm n 26.00 dB
T2 1 2,504918 GHz -10.45 dam Q factor 51B.8 T2 1 2.505007 GHz -11.02 d8m Q factor 504.2

L I ]

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.88 dBm)| MI[1] 14.72 dBm
2.53697800 GHz 2.53632900 GHz
20 ndB -y 26.00 dB 20 nee ") 26.00 dB
w0 Ay AN Yl A B A A 4.855000000 MHZ| 104 WAL, S e A SO - U0 AV 4.825000000 MHZ|
1 Q factor v\ 522.5 ; Q factor 525.6
o4 0d
7 i
if rf
-10 df T ¥ -10 d
{ \
204 4 ‘\I 20d ‘f
oS » |
. D s AP PR Pt s
a6 5 o -3
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.536078 GHz 14.88 dam nd8 down 4.855 MHz ML 2535329 GHz 14,72 dBm nd8 down 4,825 MHZ
T 1 2,532602 GHz -11.77 dam nd8 26.00 dB TL L 2,532572 GHz -10.93 dbm nd8 26,00 d8
T2 1 2,537458 GHz -10.67 d8m Q factor 522.5 T2 1 2.537398 GHz -11.44 ddm Q factor 525.6

L it J -

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum

Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém

(=]

Offset 12.60 dB & RBW 100 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.05 dm| mili] 15.48 dBm|
2.56622100 GHz, 2.56699100 GHz,
e J‘ ndB 26.00 dB & Y ndB 26.00 dB
w0 s M ad’ VY s V0 L Vi 4.935000000 MHz 104 o A WLt e B e 4.925000000 MHz
i Q factor 520.0) [ Q factor Il 521.2
0d ‘ ool 4
!
T
BUE! -10d
/ \
Jﬂ - 20 di
PRV S -\
S R AT -~ —
v " —" o,
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2566221 GHz 15.05 dBm ndB down 4.935 MHz ML 2.566091 GHz 15,48 dBm ndB down 4,925 MHz
T1 1 2. 565032 GHz -11.18 dém nds 26.00 d8 T1 1 2.565032 GHz -10.80 dém nds 26.00 da
T2 1 2, 560963 GHz -11.14 dém Q factor 520.0 T2 1 2.560958 GHz -10.83 dém Q factor 521.2
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.18 dBm) ™M1[1] 16.94 dBm)
2.5082770 GHZ| h 2.5010040 GHz
= ) N 26.00 dB @ . ndB N 26.00 dB
VAT . IV ISP A g
104 ./ ‘\ 9.8, EI[I[I[IEIEIE'I MHZz 10 4 L /\ DGIDDI]I]EIDE'I V\H.z
/ Q factor \ 254.6) Q factor \ 260.2]
od | s od [ 4
h 2 b -
104 ¥ ¥ L0 d ¥
'L\ / |
20 d 7 20 di t
; Vi -
Es
40 df
50 d -50 di
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508277 GHz 17.18 dam nd8 down 9.85 MHz ML 2,501004 GHz 16.94 dam nd8 down 9,61 MHZ
TL 1 2,500165 GHz -6.63 dBm nd8 26.00 dB TL L 2.500205 GHz -6.70 dBm n 26.00 dB
T2 1 2,510015 GHz -8.45 dBm Q factor 254.6 T2 1 2.509815 GHz -8.67 dBm Q factor 260.2

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.72 dBm) ™M1[1] 15.42 dBm)
1 2.5913040 GHz 2. 0 GHz
20 - 20 -
B . nd 26.00 dB N LA 26.00 dB
o A N B e 0.850000000 MHZ S aaaty RISV B .690000000 MHZ]
1 Q factor \\ 257.0 Q factor \ 261.7
’ o | ‘
1
¥, o
-tod T T
/ \ .
204 7
. A (o PN
A N s el - Yhand'
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.531304 GHz 16.72 dam nd8 down 9.85 MHz ML 2535859 GHz 15.42 dam nd8 down 9.60 WHZ
T 1 2,530065 GHz -6.96 dBm nd8 26.00 dB TL L 2,530125 GHz -10.79 dBm nd8 26,00 d8
T2 1 2,539915 GHz -9.57 dBm Q factor 257.0 T2 1 2.539815 GHz -11.26 d8m Q factor 261.7
L U J wa L J

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

J

J

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.42 dm| mili] 16.01 dBm|
N 2.5633620 GHZ| . 2.5642410 GHz
e |~ ndB 26.00 dB & Y. _nd 26.00 dB
. I - SN S /\.\ 0.750000000 MHZ, oa e S g e 0.850000000 MHz
| Q factor \ 262.9 7 Q factor 260.3
\ /
0 di 0
|
-od — -10d
20 d ! 20 di
21 — a1
IR Lo ~ N U A [ =
- P, e —
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2563362 GHz 16.42 dBm ndB down 9.75 MHz ML 2.584241 GHz 16.01 dBm ndB down 9,85 MHZ
TL 1 2560145 GHz -9.70 dém ndé 26.00 dB TL 1 2.559985 GHz -9.79 dém ndé 26.00 d8
T2 1 2,569895 GHz -9.38 dBm Q factor 262.9 T2 1 2.560835 GHz -10.89 dém Q factor 260.3
g e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.70 dBm) ™M1[1] 14.03 dBm)
2.5019560 GHz 2.5080390 GHZ]
= T ndB 26.00 dB @ T ndB 26.00 dB
w0 . L~ mr S Traanmvm | U B 14.505000000 MHz 104 Al D SR N 14.535000000 MHz
f Q factor 172.5) f i Q factor 172.5
o d \ 0 di ! \
\ [
.i W2 ird Si:
-10d : 10 d — -
f \ ) i
20 d - 20 d
. / e . ,f [N Y
e e ’ oS A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.501956 GHz 14,70 dam nd8 down 14,505 MHz ML 2508039 GHz 14.03 dam nd8 down 14,535 MHz
T 1 2,500397 GHz -11.89 dam nd8 26.00 dB TL L 2500277 GHz -12.15 dbm n 26,00 d8
T2 1 2,514903 GHz -11.00 d8m Q factor 172.5 T2 1 2.514813 GHz -12.26 dém Q factor 172.8
L U J wa

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.79 dBm| ™Il 15.16 dBm|
2.5959890 GHZ| 2.5318530 GHz
20 20
Y. nde 26.00 dB ndB 26.00 dB
104 PN TPVl Sk i Mol Vot -1 S UV Y 14.296000000 MHz| 104 I N e P B\ i, 14.386000000 MHz
] Q factor | 177.4) i ‘ Q factor Al 176.0)
i i | i |
o | T 0 \
| 1 di
104 4 - -10
{ \
20 d 7 T 20 di \
P N ~ \ ) P M\ o~
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,535989 GHz 14.79 dBm ndB_down 14,296 MHz ML 2.531853 GHz 15.16 dBm ndB_down 14,386 MHZ
TL 1 2,527837 GHz -11.68 dém ndd 26.00 dB TL L 2.527837 GHz -10.75 dém ndd 26.00 dB
T2 1 2,542133 GHz -11.68 dam qQ factor 177.4 T2 1 2.542223 GHz -10.44 dam qQ factor 176.0
L i 1 w L 1
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.65 dBm| mili] 14.47 dBm|
. 2.5637290 GHZ| 2.5662460 GHz
e Ty nde 26.00 dB & ndd’! 26.00 dB
04 ] M B ey 14.356000000 MHz 104 . APVon VAT PP L W 14206000000 MHz
i Q factor 178.6 I‘ Q factor 1680.6
od j od {
-od 3 -10d
J !
20 d ] 20 di .
. 4
] i b A e o
E e \ v P ) WA o
ol = iy
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.563729 GHz 15.65 dBm ndB down 14.356 MHz ML 2.566248 GHz 14.47 dBm ndB down 14.206 MHz
TL 1 2,555367 GHz -10.55 dam nds 26.00 dB TL L 2.555367 GHz -11.12 dam nds 26.00 d8
T2 1 2,569723 GHz -9.54 dBm Q factor 178.6 T2 1 2.569573 GHz -10.15 dém Q factor 180.6

J

J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

J

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.12 dbm)| MI[1] 7 dBm|
2.5091210 GHz 2.5105990 GHZ]
20 20
ndB 26.00 dB nd 26.00 dB
w0 a P A '\.\.,Md‘aw,<wm\v_‘,‘\‘ﬂ 18.821000000 sz 0d P o LR e, 11 19.101000000 'w-u
[ Q factor ] 1333 [- G Q factor 131.4
o4 ! 0d
d Tl l‘ )
-0 % -10 d
7 | b
J \ /
20 d e 20 o “
7 e
Ao, 11 e sl f’ fiatial W | Y
-0 o -30 VA i
TIPSV S VN
' 40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,509121 GHz 15.12 dBm nd@ down 18.821 MH2 M1 2.510599 GHz 13.37 dBm nd@ down 19,101 MHZ
T 1 2500689 GHz -11,80 dbm nd8 26.00 dB TL L 2.50037 GHz -12.95 dam n 26.00 dB
T2 1 2,51951 GHz -10.49 dBm Q factor 133.3 T2 1 2.519471 GHz -12.60 dém Q factor 131.4

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.98 dBm)| ™M1[1] .00 dBm)|
2.5401950 GHz 580 GHz
20 M 20
ndaM! 26.00 dB T ndB 26.00 dB
» ) A Lol B A 10.181000000 MHz . A nApBYA, o . 18.861000000 MHz
o } Q factor™ /\l 132.4 n ! B QactobV™ ™M 134.5
o d \ 0 di Rl
4 T 1o
-10 df ,l — 10 d ; LE
n |
20 d . - 20 d
el o A
Aind o LW P Y L LONuYes YA
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,540195 GHz 13.98 dBm nd@ down 19.181 MH2 M1 2.537358 GHz 13.98 dBm nd@ down 18,861 MHZ
T 1 2,525569 GHz -12.00 dBm nd8 26.00 dB TL L 2,526669 GHz -10.11 dbm nd8 26,00 d8
T2 1 2,54475 GHz -12.46 dBm Q factor 132.4 T2 1 2.54455 GHz -12.14 dBm Q factor 134.5
L U J wa L

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

J

J

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.83 dBm| mili] 13.76 dBm|
596000 GHz 2.5521680 GHz
e ";‘r ndg, 26.00 dB| & ndg, 26.00 dB
ooy oy’ e\ A B, o 18.861000000 MHz . s B 18.821000000 MHz
10 d AT T 10 d - PASO
1’ Q factor | 135.7] !' o Tctor ™" ‘l 135.5)
0 di 0 T
-od 4 -10d il
{ / \
20 d 20 d ‘ |
R P P . b ot N
it T a0 < o
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,5598 GHz 13.83 dBm ndB down 18.881 MHz ML 2.552168 GHz 13.76 dém ndB down 18,621 MHz
TL 1 2550649 GHz -12.48 dém ndé 26.00 dB TL 1 2.550569 GHz -12.76 dém ndé 26.00 d8
T2 1 256351 GHz -11.95 dém Q factor 135.7 T2 1 2.560391 GHz -12.22 dém Q factor 135
g e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.00 dBm) ™M1[1] 15.24 dBm)
2.50080200 GHz 2.5078370 GHz
20 20 A
ndB 26.00 dB » nds g 26.00 dB
. \ - NGB 4.865000000 MHZ| " A e B 9.650000000 MHZ|
W ) Qfactor | 514.0 0 7 Q factor \ 259.9)
od ; %l od ! t
J, . 4
10 d } 104 1] 1{
\
/ / \
20d . \\ 204 ,J
Jf . ! LA A P
o VAT G |28 =
-40 di
50 d 50 d
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500802 GHz 14,00 dBm nd8 down 4.855 MHz ML 2.507837 GHz 15.24 dBm ndB_down 9,65 MHZ
TL 1 2,500062 GHz -11.89 dam nd8 26.00 dB TL L 2.500165 GHz -11.04 dBm n 26.00 dB
T2 1 2,504928 GHz -11.94 dBm Q factor 514.0 T2 1 2.509815 GHz -9.75 dBm Q factor 259.9

L I J ] ]

J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.42 dBm) ™M1[1] 15.10 dBm)
2.53915200 GHz 2. 420 GHz
= " 26.00 dB)| @ j ndB 26.00 dB|
s AL N S + aszo000m0 wisd . N O o o 790000000 s
7 T N 517.5] 7 Q factor \ 258.8
/ 4 / \
od ] 0 d
i " il
-10 df v -10 ¥
/ /
20 d ! 20 d :
e 0 e Y ]
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533152 GHz 14,42 dBm nd8 down 4.895 MHz ML 2.533382 GHz 15.10 dam nd8 down 9,79 WHz
T 1 2,532552 GHz -11.72 dm nd8 26.00 dB TL L 2,530025 GHz -11.17 dam nd8 26,00 d8
T2 1 2,537448 GHz -11.33 dém Q factor 517.5 T2 1 2.539815 GHz -10.24 dBm Q factor 258.8

L it J -

J

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum pectrum

Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 13.20 aBm LY
56638100 GHZ| X.
20 20
GE nd 26.00 dB X nd 26.00 dB
o - SR PR 4.945000000 MHZ 04 b A N A B 0.830000000 MHZ]
;" Q factor 519.0 [ Q factor )\\ 260.8
o4 1 ) 0d 1 -
1 It
104 i 5 \:

-

“
]
a

{5 .
had PRSP WM

40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.566381 GHz 13.20 dam nd8 down 4.945 MHz ML 2.564021 GHz 15.59 dam nd8 down 9,83 MHZ
T 1 2,565032 GHz -12.37 dbm nd8 26.00 dB TL L 2.560105 GHz -10.50 dBm 26,00 d8
T2 1 2,569978 GHz -12.79 dém Q factor 519.0 T2 1 2.569935 GHz -10.26 dBm 260.8

L it J -

TEL : 886-3-327-3456 Page Number 1 A7-10 of 41
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

J

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.57 dBm) ™M1[1] 1228 dBm)
2.5121150 GHz 2.5093210 GHZ|
= ndB w1 26.00 dB @ ™ nd 26.00 dB
~— B X 14.236000000 MHz| X By 18.661000000 MHz
di - o] L Ao, i ~ .
1 s : afactor \ 176.5 o r ~ & tacoher"- 134.5
o d i |\ 0 di
-1 d - 4 -10di
b ¥
204 | \ 20 di
20 7 y 20 + v
0 J RVt it N T, 0 / LSS LA LW
[y e
T e N
-40 ds -40 d
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.512115 GHz 12.57 dBm nd@ down 14.236 MH2 M1 2.509321 GHz 12.28 dBm nd@ down 18,661 MHZ
T 1 2,500397 GHz -13.12 dbm nd8 26.00 dB TL L 2,500649 GHz -13.24 dam n 26,00 d8
T2 1 2,514633 GHz -13.08 dém Q factor 176.5 T2 1 2.519311 GHz -12.65 dBm Q factor 134.5
L it -

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.44 dBm)| ™M1[1] 14.27 dBm)
2.5936210 GHz 2.5318430 GHZ]
20 20
-, ndB 26.00 dB)| w ndB 26.00 dB|
. e by Jen ABW A 14.326000000 MHz| " I By 19.181000000 MHz
1 / N g \ 176.9 n P X Ty TRl 132.0
o ; . v |
10 df i 1"‘ 10 d T i
h i ¥ T
/ 4
20 d v 20 di £ |
Ao erriog L fepa?| St g
2 7 |-3p-dBmry -
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533621 GHz 13.44 dam nd8 down 14.326 MHz ML 2.531843 GHz 14,27 dBm nd8 down 19,181 MHz
T 1 2,527747 GHz -12.50 dbm nd8 26.00 dB TL L 2,52529 GHz -12.02 dam nd8 26,00 d8
T2 1 2,542073 GHz -13.40 dBm Q factor 176.9 T2 1 2.544471 GHz -11.47 d8m Q factor 132.0
L U wa

J

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.18 dBm| mili]
2.5580640 GHZ| 2.8
e T ndB 26.00 dB & MndB 26.00 dB
T BN 14.386000000 MHz B 19.101000000 MHz
104 ’ . Lo} i, 10 d - AN AN A
| Q factor \ 177.8 j’“ ) tHETE 134.2
0 di T 0
/ 1z -
BUE! . ¥ -10d :
/ /
20 d f’ 20 df f
LA ATy S - i
~SITEE i Lt -2 AR s = T,
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,558064 GHz 14.18 dBm ndB down 14.386 MHz ML 2.563157 GHz 12.42 dBm ndB down 19,101 MHz
T1 1 2585187 GHz -12.03 dém nds 26.00 d8 T1 1 2.55045 GHz -13.82 dém nds 26.00 da
T2 1 2,569573 GHz -11.04 dém Q factor 177.8 T2 1 2.55955 GHz -13.91 dém Q factor 134.2
L )| A e

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 451 | 451 | 9.09 | 9.03 | 13.40 | 13.46 | 17.78 | 17.82
Middle CH - - - 451 | 449 | 905 | 9.03 | 13.43 | 13.43 | 17.90 | 17.82
Highest CH - - - 450 | 448 | 9.03 | 9.03 | 13.46  13.37 | 17.78 | 17.86

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.51 - 8.99 13.37 17.90 | -
Middle CH - - - 4.49 - 9.03 13.43 17.86 | -
Highest CH - - - 4.49 - 9.03 13.46 17.86 | -

TEL : 886-3-327-3456 Page Number 1 A7-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FG042406-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

e Ll
A o

Ao,

60 df

o o
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.89 dBm) ™M1[1] 14.70 dBm)
1131100 GHz 2.50451800 GHz,
20 20
b By 4.505494505 MHz Occ B 5494505 MHz
e D A T B .-\ 104 “‘ st d (NN it
f
/ \
o di -+ 0di '
[ /
-10 7 -10 df 2 v
20d / 20l / \
2 + 21
fod o Vo JJ‘ \‘
730 A T R A S
40 df
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.E01311 GHz 14.89 dBm ML 2.504518 GHz 14.70 dBm
TL 1 2,5002522 GHz 9.79 dBm Occ Bw 4.505454505 MHz TL L 2.5002423 GHz 9.31 dBm Occ Bw 4.505494505 MHz
T2 1 2,5047577 GHz 10.62 dBm T2 1 2.5047478 GHz 9.09 dém
L i ! L ! -
ctrum pectrum 2
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.08 dBm 14.92 dBm)|
1703800 GHZ 2.59631900 GHz,
= Ty 4.505494505 MHz @ 4.485514486 MHz
JEERPY ER o . el A 2
10 df i s % R Y 10 d ; MEVEN VR S 3
/ | \
od I od 4 |
/ \ / \
-10 df -10 d
/ 4
20 d f \ 20 d
/
s8dem an W T PR S | A
40 df -40 d
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2,537038 GHz 16.08 dBm ML 2.536319 GHz 14,92 dBm
TL 1 2,5327423 GHz 10.41 dBm Occ Bw 4.505454505 MHz TL L 2.5327522 GHz 9.14 dBm Occ Bw 4.485514486 MHz
T2 1 2,5372478 GHz 10.17 dém T2 1 2.5372378 GHz 8.78 dém
L U J wa L J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.81 dBm| mili] 14.16 dBm|
20 2.56624100 GHz, - 2.56879900 GHz,
e oOce Bw 4.495504496 MHz occ 3 4.475524476 MH|
- “-\f‘mr\w e e kA akl aTa . AN e b S A A n By
10 di f 10 T T
/ d | |
0 i ¢ 7 !
BUE f -10 di 7 C
/ \

P A

v

R

50 di

-60 df

CF 2.5675 GHz

1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2 566241 GHz 14.81 dBm ML 2.568799 GHz 14,15 dBm
TL 1 2.5652522 GHz 9.58 dém Oce Bw 4.495504496 MH2 TL 1 2.5652622 GHzZ 10.00 d8m oce Bw 4. 475524476 MHZ
T2 1 25697478 GHz .98 dbm T2 1 2.5607378 GHz 9.68 dbm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.38 dBm) ™M1[1] 15.03 dBm)
- 2.5072380 GHz - 2.5036610 GHZ]
L N 0.090900091 MHz 9.030969031 MHZ
i T e | e tia it W at
10d 104 :
{ |
od [ 0 d [ )
/ / \
10 d - -10 di -
/ [
204 20d
/ Y / -
) - N ey A" L YA nUL
gty e
40 df
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2507238 GHz 16.38 dam ML 2.503661 GHz 15.83 dam
T 1 25004446 GHz 11.32 dBm Oce Bw 9.090305051 MHz TL L 25004545 GHz 9.96 dBm Oce Bw 9.030969031 MHz
T2 1 25095355 GHz 10.62 dam T2 1 25095155 GHz 10.08 dam

Middle Channel /

10MHz / Q

PSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2

Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max

™l 16.85 dBm| ™Il 16.10 dBm|
0 L 2.5915030 GHZ| - o 2.5397210 GHz
~ 9.050949051 MHz T AL~ Occ By 9.030969031 MHz
Ao e NPT e VIR PRy )
10 df v - 10 d T
od [ \ od [ \;
7 B / 1
/ \ / |
04 \ 10 d T
20 d ,/ ' 20 d t
o T (L WA ST Ve Eera e
i) 0

40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML 1 2.531503 GHz 16.85 dsm ML 2.533721 GHz 16.19 dBm
TL 1 2,5304845 GHz 10.77 dBm Occ Bw 9.050945051 MHz TL L 2.5304645 GHz 9.71 dBm Occ Bw 9.030969031 MHz
T2 1 2,5395355 GHz 9.98 dam T2 1 2.5394955 GHz 10.37 dBm
L U J wa L J L]
ctrum pectrum

Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |

mili] 16.78 dBm| mili] 16.46 dBm|
20 2.5617830 GHZ| - w 2.5606840 GHz
Occ By e 0.030960031 MHz T ~ Oce B 0.030969031 MHz
e SN SR L A s S A
10 d - 10 d
/ \ / 1
od : 0d -
/ \ | \
-t0d - -10d -
/ \
20 d - ;

P Y | e ;
e o e N i
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 2561783 GHz 16.78 dBm ML 2.560884 GHz 16.45 dBm
TL 1 2,5604845 GHz 10.73 dBm Occ 8w 9.030959031 MHz TL L 2.5604645 GHz 11.69 dBm Occ 8w 9.030969021 MHz
T2 1 2 5605155 GHz 11.39 dBm T2 1 2.5604955 GHz 9.11 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 16.25 dBm) 14.98 dBm)
. 2.5087590 GHz 112460 GHZ|
= ; 13.996605397 MHz @ 13.456543457 MHz
At fn ™ Sy
1wd Ly . Y Ll 10 d ; 'y T o
/ 1
i { \
o d 0 di
! ! i
/ 1 | \
-10 df T -10 d
/ \ / \\
204 1 - 20d 7 \
/ AN e AN L
-an 30 ——rA
A eV ‘
A P
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508759 GHz 16.25 dam ML 2.511246 GHz 14,38 dam
T 1 2,5008167 GHz 9.65 dBm Oce Bw 13.396603397 MHz TL L 2.5007867 GHz 8.59 dBm Oce Bw 13.456543457 MHz
T2 1 2.5142133 GHz 10.33 dam T2 1 2.5142433 GHz 7.87 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.19 dBm) ™M1[1] 14.98 dBm)
- N 2.5294860 GHz - . 2.5383270 GHZ]
Occ B 13.426575427 MHz oll'aw 13.426573427 MHz
T PUTLT U P ~ e, B = L2
10d L o I Ao "LT‘ 104 ; Pl LA PN W, Yy ¢
i 4 A }
° Y o 1 1
[ \ J \
-10 df -10 d
/ \ / |
{ \
z0d j ‘\ 20d )," .
S W avies Yie 1 - o LA R
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529486 GHz 16.19 dam ML 2.538327 GHz 14,98 dam
T 1 2,5262567 GHz 10.20 dBm Oce Bw 13.426573427 MHz TL L 2,5282867 GHz 9.47 dBm Oce Bw 13.426573427 MHz
T2 1 2.5416833 GHz 9.31 dam T2 1 2.5417133 GHz 9.26 dom

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz

o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

[@ 17k Max |

mili] 14.69 dBm| mili]
2.5595330 GHZ| 2. -
e Oce B ) 13.456543457 MHz & o Oce B 13366633367 MHz
A, A 0 Thod ¥ N A, perrn oy | 1
04 } v v / el 104 i}l—n e s el
| d

od ] T 0 {

-10 df ‘\ -10 o

20 d 1 = 20 di

, o . N

-40d -40 d

50 df -50 di

60 d -60 db

CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker

Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 2,558533 GHz 14.69 dBm ML 2.557435 GHz 14.51 dBm
TL 1 28557567 GHz 10.56 dBm Oce Bw 13.456543457 MHz T1 1 2.5558167 GHzZ 8.13 dBm oce Bw 13.366633367 MHz
T2 1 25602133 GHz 10.51 dBm T2 1 2.5601833 GHz 9.44 dBm

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7
Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.67 dBm) ™M1[1] 12.92 dBm)
- 2.5090810 GHz - 2.5115180 GHz]
JI Occ B : 17.782217782 MHz WML OccBw 17.822177822 MHz
Tl Y o L A A et :
g f"- v o lenfrr pon P i1, : 104 . SN s, 1 ’
/ \
o d 0 di
{ 1
~1od L L -0 d L
/ I} Ji
20 d Jf - 20d ¢ 5
I casdl M e
a0 dem=
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.509081 GHz 14.67 dam ML 2.511518 GHz 12.92 dam
T 1 2,5011289 GHz 8.60 dBm Oce Bw 17.782217782 MHz TL L 2.5010889 GHz 9.18 dBm Oce Bw 17.822177822 MHz
T2 1 2.5189111 GHz 9.58 dam T2 1 2.5189111 GHz 8.22 dam

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.88 dBm) ™M1[1] 13.60 dBm)
- 2.5292860 GHz - 2.5384370 GHZ]
5 17.902097902 MHz e Bre 17.822177822 MHz
» Tk P et [, b . 1l A e N R
0 - ¥ 0 = [ 101
] | / \
o d T 0 di JI
| 1 di |
-10 df j ‘l -10 ‘ T
20 d / 20d A
Lo \
e Warr . A A A - T WAV
S, \ NP e o v
40 df -40 d
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2529286 GHz 14.88 dam ML 2.538437 GHz 13.60 dam
T 1 2,526009 GHz 10.68 dBm Oce Bw 17.902087502 MHz TL L 2526049 GHz 8.66 dBm Oce Bw 17.822177822 MHz
T2 1 2.5439111 GHz 9.32 dom T2 1 2.5438711 GHz 7.66 dam

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.37 dBm| mili] 13.01 dBm|
20 2.5540860 GHZ| - 2.5523680 GHz
" Oce B 17.782217782 MHz f Oce B 17.862137862 MHz
1 Ao | n T Y . T2
04 {— - e o LS wd . T SR R T
0 li 0 }
/ \ / |
BUE! + -10d
/ \ |
20 d \k 20 di :
2 - A\
I ey A Aot M
B0 r -
oy W/
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,554086 GHz 14.37 dBm ML 2.552368 GHz 13.01 dBm
TL 1 2,5510889 GHz 9.51 dém Oce Bw 17.782217782 MHz TL 1 2.5510889 GHz 8.67 dém Oce Bw 17.862137862 MHZ
T2 1 25688711 GHz 9.43 dbm T2 1 2.568951 GHz 8.92 dbm

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7
Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.61 dBm) 15.61 dBm)
7900 GHz 2. 190 GHz
= 4.505404505 MHz @ £.991008991 MHZ
. - A n . -
0 Fope 10 Y |
[ / \
o di 0di '
/ \
-10 df -10 d ]
204 20d Jli
/ AN
o v T 30.A48m—
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503579 GHz 14.61 dam ML 2.505939 GHz 15.51 dsm
T 1 2,5002622 GHz 6.53 dBm Oce Bw 4.505494505 MHz TL L 25005245 GHz 8.65 dBm Oce Bw £.991008991 MHz
T2 1 2,5047677 GHz 7.82 dam T2 1 25095155 GHz 8.97 dam

L I ]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.08 dBm) 15.15 dBm)
- 2.53499000 GHz , 2.5383770 GHZ]
Occ B 4.485514486 MHz 3 9.030969031 MHZ
- - - 12
4 1 ral S P P 2 A
10 7 v = T
04 / Y |
! 1 |
10 d - ‘\ \
/
/ \ \
/ \ ., (N S\ -
g A (LT, AL . Yl R
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 253499 GHz 14.08 dam ML 2.538377 GHz 15.15 dam
T 1 2,5327622 GHz 7.88 dBm Oce Bw 4,485514456 MHz TL L 25304545 GHz 9.93 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372478 GHz 6.75 dam T2 1 2.5395155 GHz 9.14 dam

L it J -

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,60 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 1.99 dBm mili] 15.89 dBm|
20 2.56567200 GHz, - " 2.5662790 GHz
T Oce Bw 4.485514486 MHZ, ¥ _OccBw 9.030969031 MH_Z|
s ot oo ol 4 s A M
i |
od I od { Y
] \ [ |
BUE! -10d 1
] I )
f | \
20 d 20 di
o I s - A N
S SVt i AN ~30/dhnT= ' -
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2565672 GHz 13.99 dém ML 2.566279 GHz 15.89 dBm
TL 1 2.5652522 GHz 8.93 dém Oce Bw 4.485514486 MHz TL 1 2.5604645 GHz 9.49 dém Oce Bw 9.030969031 MH2z
T2 1 25607378 GHz 9.38 dbm T2 1 2.5604955 GHz 8.64 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.22 dBm) ™M1[1] 12.63 dBm)
- 2.5101370 GHz - 2.5136760 GHZ]
Gice B 13.966635367 MHz e Br 17.902097902 MHz
- A \ - b, T2
10d = \ Ahnnn 104 P - e B n, -
T f
o d 0 di 4 !
/ / \
10 d | - 10 di / 4
] \ ! \
20 d 7 y 20 di f
/ . [ L A
- e - | Lo Fua ™y S
S PN Ry Y
230 d
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.510137 GHz 13.22 dam ML 2.513676 GHz 12.63 dam
T 1 2,5008167 GHz 8.12 dBm Oce Bw 13.366633367 MHz TL L 2,501049 GHz 7.33 dm Oce Bw 17.902097902 MHz
T2 1 2.5141833 GHz 8.13 dam T2 1 2.518951 GHz 8.08 dam

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 58 dBm)| 11.64 dBm)
- 2.5379670 GHz - 2.5276470 GHZ]
bl By 13.426573427 MHz 11 17.862137862 MHz
4 VATV P QLN RLYNRPY, 1o 4 N 1
10 f 10 7 - G
o d 0 di !
T |
-10 df -10 d \
204 / 20d k\
il Al ] o A
=Y 730487 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537967 GHz 13.58 dam ML 2,527647 GHz 11.64 dam
T 1 25262667 GHz 8.60 dBm Oce Bw 13.426573427 MHz TL L 2.526049 GHz 8.34 dBm Oce Bw 17.862137862 MHz
T2 1 2.5417133 GHz 8.69 dam T2 1 2.5439111 GHz 7.12 dam

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.77 dBm| mili]
20 2.5609720 GHZ| - :
Oce B 13.456543457 MHz O Oce B 17.862137862 MHz
10 d LA S v 10 d = ”‘, 5 e S
i \ |
od od
/ ! |
- / T -10 t
\ /
20 d / 20 di l
] 7 "
PPN AT A Y Lo AT o 4 e ! VA NN -
e = v LA b
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2560972 GHz 13.77 dém ML 2.552727 GHz 12.89 dBm
T1 1 2.5857867 GHzZ 7.84 dam oce Bw 13.456543457 MHz T1 1 2.551049 GHz 7.95 dam oce Bw 17.862137B62 MHz
T2 1 25602433 GHz .38 dbm T2 1 2.5669111 GHz 7.86 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 12,60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chiRe -pum(u 1S LINE ABS PASS
10 dBm “} 10 dBm . \
0da \ 0dBm {
-10 dBm \ -10 dBm f
e ‘ ] \
SPURIOUS_LINE_ABS J L 20 dBm f \ I
e RN NP}
40 dam H dem I\ ﬂ
-50 dem i — | |-s0
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2:475 GHZ 2.49¢ GH2 1.000 MH2 249336 GH2 -44.70 dem -19.70 dB 2,565 GHz 2.570 GHz 100.000 kHz 256570 GHz 20.79 dbm 9.1 d8
2.484 GHz 2.495 GHz 1.000 MHz 2.49593 GHz -40.08 dem -27.08 d& 2.570 GHz 2571 GHz 100,000 kHz 2 57000 GHe 16,90 dbm e o0 dp
2.496 GHz 2.499 GHz 1.000 MHz 2,49855 GHz -35.88 dBm -25.88 di 2,571 GHz 2.575 GHz 1,000 MHz 2.567106 GHz -33.76 dbm ~23.76 db
2.489 GHz 2.500 GHz 100000 kHz 2.49959 GHz -19.52 dBm -5.52 dB 5575 CH= 2576 Ghz 1,000 MHz 3 57502 o= 4489 dBm 3189 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 20,65 dém -9.35 dB > 576 GHz 5 555 Chs 1,000 Mz 3 27607 CHe 45 25 dhm 005 b
Y
I 1 P
Date: 24.MAY.2020 10:52:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.60 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12.60 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS

20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS

10 dem 10 dBm

ode

-10 dBm

SPURIDUS_LINE_ABS

-30 dBm

-40 dBm " -40 dBm ey

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249306 GHz -33.26 dBm -8.26 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56569 GHz 7.06 dBm -22.94 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -31.31 dém -18.31 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -26.32 dBm -16.32 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -25.53 dém -15.53 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -23.27 dBm -13.27 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -25.73 dBm -15.73 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57507 GHz 29.83 dbm 216,83 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50463 GHz 7.24 dBm -22.76 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57686 GHz -59.76 dBm —4.76 dB
\
) v I [ >
Date: 24.MAY.2020 10:54:31
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7 / 5MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 12.60 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chiRe -pumﬁ 1S LINE ABS PASS
10 dBm ﬂ\ 10 dBm . l
0 dby \ 0 dom , l
-10 dBm H -10 dBm {
SPURIOUS_LINE_ABS ‘ 1 -20 dem ‘ \ I
-30 dBm i \ ﬂ 30 dem-}
40 dam ’lk_ ‘, dem
| [ =
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 2:49356 GH2 -44.74 dBm -19.74 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56064 GHz 20.10 dBrm -9.90 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49582 GHz -40.34 dem -27.34 d8 2570 GHe 2571 GHz 100,000 kHz 2 27000 OHe 1014 dom o1sdn
2.496 GHz 2:499 GHz 1.000 MHz 249838 GHz -34.98 dBm -24.98 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57140 GHz -34.71 dBm -24.71 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -19.43 dBm -5.45 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7e0s oHe e 15 e i e
2.500 GHz 2.508 GHz 100.000 kHz 2.50031 GHz 20.25 dBm -9.75 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57675 GHz -45.33 dBm -20.39 dB

]" 1

4.MAY . 2020

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 12.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
o0 dh’”“ sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
o f Ul e cem }
-10 dBm j F10 dBm i
Anane. | -20 dem
SPURIOUS_LINE_ABS 1 \ |
-30 dBm -30 dBm 1 -—“W R 7™
-40 dBm -40 dBm Mm
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49384 GHz -34.29 dBm -9.29 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56537 GHz .14 dbm -23.86 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -31.65 dém -18.65 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -28.49 dBm -19.49 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49851 GHz -26.26 d&m -16.26 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -23.78 dbm -13.78 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -28.68 dBm -18.68 dB 2.575 GHz 2.576 GHz 1,000 MHz 257505 GHz 29.24 dbm Z16.24 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50385 GHz £.36 dBm -23.64 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57616 GHz S31.16 dbm ~6.16 dB
\
) i )
Date: 24.MAY.2020 10:55:32
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur x| spectrum

Ref Level 30.00 dBm  Offset 12.60 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 12.60 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 vgPuwr

Limit ¢heck PABS | SPURIGMIE CHBEKARS PABS
20 dh’_r_m sPURIOUS ) INE_ABS PABS 20 dhi_‘LllP SPURIOUS LINE _ABS PAES
10 dBm n\ 10 dBm ‘nl
0da 0dBm J \
-10 dBm ll -10 derm J
SPURIOUS_LINE_ABS \ -20 dem i

-30 dem I 30 dem-t / \
40 dBm o, j \ H 0 dem }
T A j LJ\ e l» i [T

-60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[I'start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
2,475 GHz 2.494 GHz 1.000 MHz 2.49324 GHz ~44.76 dBm -19.76 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 19.39 dBm -10.61 db
2.494 GHz 2.496 GHz 1.000 MHz 249588 GHz -41.81 dém -28.81 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.18 dBm -10.18 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49820 GHz -37.50 d&m -27.50 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.57175 GHz -37.34 dBm -27.34 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -20.96 dBm -10.96 dB 2,575 GHz 2.576 GHz 1,000 MHz 2,57597 GHz -44.72 dbm -31.72 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 19.33 dBm -10.67 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57602 GHz -45.38 dbm -20.38 dB
—
i \

i (|

11:11:

Date: 24.MAY.2020 11:

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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